
 

Approve Deny Signatures Date 

X  

Nicholas Hong, P.E. / Environmental Engineer 
 
Nick Hong (via electronic signature) 
 

May 13, 2024 
 
 

x  

Daniel W. Martin, P.E. / Environmental Engineer Manager 
 
Maria D. Bebenek for 
 

May 21, 2024 
 

x  

Maria D. Bebenek, P.E. / Environmental Program Manager 
 
Maria D. Bebenek 
 

May 21, 2024 
 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type New 

NPDES PERMIT FACT SHEET 
INDIVIDUAL SEWAGE 

Application No. PA0294250 

Facility Type 
Non-
Municipal APS ID 1094943 

Major / Minor Minor Authorization ID 1456753 

a 
Applicant and Facility Information 

a 

Applicant Name MRPI Amity Hall LLC  Facility Name Susquehanna Crossings  

Applicant Address 509 S Exeter Street Suite 216   Facility Address 3300 Block Susquehanna Trail   

 Baltimore, MD 21202-4365   Duncannon, PA 17020  

Applicant Contact Matthew Clymer  Facility Contact Matthew Clymer  

Applicant Phone (610) 888-6373  Facility Phone (610) 888-6373  

Client ID 377385  Site ID 866562  

Ch 94 Load Status Not Overloaded  Municipality Watts Township  

Connection Status No Limitations  County Perry  

Date Application Received September 26, 2023  EPA Waived? Yes  

Date Application Accepted October 10, 2023  If No, Reason   

  

Purpose of Application This is an application for a new NPDES/WQM permit  

a 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0294250 
Susquehanna Crossings  
 
 

2 

Summary of Review 

The application submitted by the applicant requests a new NPDES & WQM permit(s) for the MRPI Amity Hall, LLC / 
Susquehanna Crossing located at 3300 Block Susquehanna Trail, Duncannon, PA 17020 in Perry County, municipality of 
Watts Township. The application was received by DEP Southcentral Regional Office (SCRO) on September 26, 2023. The 
processing of the application was delayed due to awaiting the WQM Part II application. 
 
The purpose of this Fact Sheet is to present the basis of information used for establishing the proposed NPDES permit effluent 
limitations. The Fact Sheet includes a description of the facility, a description of the facility’s receiving waters, and a description 
of the facility’s receiving waters attainment/non-attainment assessment status. Section 5 provides the justification for the 
proposed NPDES effluent limits derived from technology based effluent limits (TBEL), water quality based effluent limits 
(WQBEL), total maximum daily loading (TMDL), antidegradation, anti-backsliding, and/or whole effluent toxicity (WET). A brief 
summary of the outlined descriptions has been included in the Summary of Review section.  
 
The subject facility is a 0.05 MGD annual average and hydraulic design flow treatment facility. The NPDES application has 
been processed as a Minor Sewage (Level 2) due to the type of sewage and the design flow rate for the facility. The applicant 
disclosed the Act 14 requirement to Perry County Planning Commission and Watts Township Board of Supervisors and the 
notice was received by the parties on September 5, 2023 and September 13, 2023. A planning approval letter was issued by 
DEP on August 23, 2023 (DEP Code No. A3-50929-100-3). The planning approval allows for the treatment plant to be sized 
for 50,000 gpd to accommodate potential future sewage flows.   
 
Utilizing the DEP’s web-based Emap-PA information system, the receiving waters has been determined to be the Susquehanna 
River. The Susquehanna River discharges into the Chesapeake Bay. The subject site is subject to the Chesapeake Bay waste 
implementation plan requirements. The receiving water has protected water usage for warm water fishes (WWF) and migratory 
fishes (MF). No Class A Wild Trout fisheries are impacted by this discharge. The absence of high quality and/or exceptional 
value surface waters removes the need for an additional evaluation of anti-degradation requirements.     
 
The Susquehanna River is a Category 2 and 5 stream listed in the 2024 Integrated List of All Waters (formerly 303d Listed 
Streams). This stream is an attaining stream that supports recreational uses. The receiving stream is also impaired for fish 
consumption due to PCBs from an unknown source. The receiving waters is not subject to a local total maximum daily load 
(TMDL) plan to improve water quality in the subject facility’s watershed.  
 
Sludge use and disposal description and location(s): This is a new discharger. Future renewals will detail sludge use and 
disposal. 
 
The proposed permit will expire five (5) years from the effective date. 
 
Based on the review in this report, it is recommended that the permit be drafted. DEP will publish notice of the receipt of the 
NPDES permit application and a tentative decision to issue the individual NPDES permit in the Pennsylvania Bulletin in 
accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, DEP will accept written comments from 
interested persons for a 30-day period (which may be extended for one additional 15-day period at DEP’s discretion), which 
will be considered in making a final decision on the application.  Any person may request or petition for a public hearing with 
respect to the application.  A public hearing may be held if DEP determines that there is significant public interest in holding a 
hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania Bulletin at least 30 days prior to the 
hearing and in at least one newspaper of general circulation within the geographical area of the discharge. 
 
Any additional information or public review of documents associated with the discharge or facility may be available at PA DEP 
Southcentral Regional Office (SCRO), 909 Elmerton Avenue, Harrisburg, PA 17110. To make an appointment for file review, 
contact the SCRO File Review Coordinator at 717.705.4700. 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0294250 
Susquehanna Crossings 

 

3 

 

 

1.0 Applicant 

1.1 General Information 
 
This fact sheet summarizes PA Department of Environmental Protection’s review for the NPDES renewal for the following 
subject facility. 
 
Facility Name:    MRPI Amity Hall, LLC / Susquehanna Crossing 
 
NPDES Permit # PA0294250 
  
Physical Address: 3300 Block Susquehanna Trail 
   Duncannon, PA 17020 
 
Mailing Address: 509 South Exeter Street 
   Baltimore, MD 21202 
 
Contact:  Matthew Clymer 
   Owner 
   mclymer@mrpindustrial.com 
 
Consultant:  Max Stoner, PE 
   Glace Associates, Inc. 
   max@glaceeng.com 
   (717) 731-1579 
 

1.2 Permit History 
 
MRPI Amity Hall, LLC is proposing to construct two (2) warehouse/distribution center facilities totaling approximately 1.9 M 
sq. ft. on their property in Watts Township, Perry County. The industrial development referred to as Susquehanna Crossings, 
is to be located northeast of the Routes 22/322 West on-ramp off US-15 S in the Township. The development is projected 
to initially generate 30,000 gpd of domestic wastewater flow. The number of EDUs projected for the development is 75 and 
is based on 400 gpd per EDU.  A package sewage treatment facility with a design capacity of 50,000 gpd is proposed to be 
constructed to serve the warehouse facilities. 
 
Treated effluent from the package plant will be discharged to the Susquehanna River. The LPSS main will be directionally 
drilled under Rte. 15 to Tract 20-C, owned by MRPI Amity Hall, LLC. The treated effluent line will be pumped until reaching 
the discharge point. The proposed development encompasses 297± acres. 
 
Due to topography, the warehouses to be located west of Taylor Road will convey flow via LPSS to the proposed package 
plant to be located southeast of Routes 11 & 15 (Susquehanna Trail) and northwest of Old Trail Road. The plant site is 
located outside the floodplain of the Susquehanna River.  
 
Tracts 19-B and 20-A east of Taylor Road are also owned by MRPI Amity Hall, LLC. Combined, these tracts occupy 157.4 
acres of land zoned as agricultural/rural within Watts Township. The developer also owns Tracts 20-B and 20-C southeast 
of Rte. 15. Both parcels are zoned commercial though Tract 20-C lies within the floodplain. Tract 20-B is approximately 2 
acres while 20-C is 26 acres. Any of these 4 parcels could be developed in the future. With a treatment plant capacity of 
50,000 gpd and proposed flow of 30,000 gpd from Susquehanna Crossings, there will be ample capacity remaining for 
future development or should there be a greater usage within either of the two warehouses or possible failures of onlot 
septic systems or small flow treatment facilities on adjacent properties. 
 
Permit submittal included the following information. 
 

• NPDES Application 

 

mailto:max@glaceeng.com


NPDES Permit Fact Sheet NPDES Permit No. PA0294250 
Susquehanna Crossings  
 
 

4 

2.0 Treatment Facility Summary 

2.1.1 Site location 
 
The physical address for the facility is 3300 Block Susquehanna Trail, Duncannon, PA 17020. A topographical and an aerial 
photograph of the facility are depicted as Figure 1 and Figure 2.   
 
Figure 1: Topographical map of the subject facility 

 

Figure 2: Aerial Photograph of the subject facility 

 
 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0294250 
Susquehanna Crossings  
 
 

5 

Figure 3- Site Map 
 

  



NPDES Permit Fact Sheet NPDES Permit No. PA0294250 
Susquehanna Crossings  
 
 

6 

2.2 Description of Wastewater Treatment Process 
 
The subject facility is a 0.05 MGD annual average design flow facility. The subject facility treats wastewater using an 
equalization basin, a Dutchland biological reactor / future anoxic tank, a clarifier, a UV disinfection unit, and a post aeration 
unit prior to discharge through the outfall to the Susquehanna River. The facility will also have a sludge holding tank.   
 
The treatment process is summarized in the table. 
 

Treatment Facility Summary 

a 

Treatment Facility Name: Mrpi Amity Hall  LLC / Susquehanna Crossing 
 

WQM Permit No. Issuance Date 
5024401 TBD 

 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary Extended Aeration Ultraviolet 0.05 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.05  Not Overloaded   

 

2.3 Facility Outfall Information 
 
The facility has the following outfall information for wastewater. 
 

Outfall No. 001  Design Flow (MGD) .05 

Latitude 40º 26' 24.00"  Longitude -76º 59' 29.00" 

Wastewater Description: Sewage Effluent 

 
The subject facility outfall is within the vicinity of another sewage/wastewater outfall. The downstream outfalls are Stardust 
Motel (PA0086941), LTD Ranch House (PA0083984), Sheetz (PA0261378), Pilot Travel (PA0084115) and Plaza Mgmt 
(PA0246867) which are all within 2 miles from the subject facility.  
 
2.3.1 Operational Considerations- Chemical Additives 
 
Chemical additives are chemical products introduced into a waste stream that is used for cleaning, disinfecting, or 
maintenance and which may be detected in effluent discharged to waters of the Commonwealth. Chemicals excluded are 
those used for neutralization of waste streams, the production of goods, and treatment of wastewater. 
 
The subject facility utilizes the following chemicals as part of their treatment process. 
 

• The facility does not anticipate any wastewater chemicals. 

• The WQM did indicate chlorine tablets will be used as a backup disinfection to the UV unit. 

3.0 Receiving Waters and Water Supply Information Detail Summary 

3.1 Receiving Waters 
 
The receiving waters has been determined to be Susquehanna River. The Susquehanna River discharges into the 
Chesapeake Bay. 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0294250 
Susquehanna Crossings  
 
 

7 

3.2 Public Water Supply (PWS) Intake   
 
The closest PWS to the subject facility is Suez Water (PWS ID #7220015) located approximately 12 miles downstream of 
the subject facility on the Susquehanna River. Based upon the distance and the flow rate of the facility, the PWS should not 
be impacted. 
 

3.3 Class A Wild Trout Streams 
 
Class A Wild Trout Streams are waters that support a population of naturally produced trout of sufficient size and abundance 
to support long-term and rewarding sport fishery. DEP classifies these waters as high-quality coldwater fisheries. 
 
The information obtained from EMAP suggests that no Class A Wild Trout Fishery will be impacted by this discharge. 
 
3.4 2024 Integrated List of All Waters (303d Listed Streams) 
 
Section 303(d) of the Clean Water Act requires States to list all impaired surface waters not supporting uses even after 
appropriate and required water pollution control technologies have been applied. The 303(d) list includes the reason for 
impairment which may be one or more point sources (i.e. industrial or sewage discharges) or non-point sources (i.e. 
abandoned mine lands or agricultural runoff and the pollutant causing the impairment such as metals, pH, mercury or 
siltation).  
 
States or the U.S. Environmental Protection Agency (EPA) must determine the conditions that would return the water to a 
condition that meets water quality standards. As a follow-up to listing, the state or EPA must develop a Total Maximum Daily 
Load (TMDL) for each waterbody on the list. A TMDL identifies allowable pollutant loads to a waterbody from both point and 
non-point sources that will prevent a violation of water quality standards. A TMDL also includes a margin of safety to ensure 
protection of the water. 
 
The water quality status of Pennsylvania's waters uses a five-part categorization (lists) of waters per their attainment use 
status. The categories represent varying levels of attainment, ranging from Category 1, where all designated water uses 
are met to Category 5 where impairment by pollutants requires a TMDL for water quality protection.  
 
The receiving waters is listed in the 2024 Pennsylvania Integrated Water Quality Monitoring and Assessment Report 
as a Category 2 and 5 waterbody. The surface waters is an attaining stream for recreational uses. The receiving 
stream is also impaired for fish consumption due to PCBs from an unknown source. The designated use has been 
classified as protected waters for warm water fishes (WWF) and migratory fishes (MF). 
 
3.5 Low Flow Stream Conditions 
 
Water quality modeling estimates are based upon conservative data inputs. The data are typically estimated using either a 
stream gauge or through USGS web based StreamStats program. The NPDES effluent limits are based upon the combined 
flows from both the stream and the facility discharge.  
 
A conservative approach to estimate the impact of the facility discharge using values which minimize the total combined 
volume of the stream and the facility discharge. The volumetric flow rate for the stream is based upon the seven-day, 10-
year low flow (Q710) which is the lowest estimated flow rate of the stream during a 7 consecutive day period that occurs 
once in 10 -year time period. The facility discharge is based upon a known design capacity of the subject facility. 
 
The closest WQN station to the subject facility is the Susquehanna River @ Harrisburg, PA (WQN202). This WQN station 
is located approximately 18 miles downstream of the subject facility.  
 
The closest gauge station to the subject facility is the Susquehanna River at Harrisburg, PA (USGS station number 
1570500). This gauge station is located approximately 18 miles downstream of the subject facility. 
 
For WQM modeling, pH and stream water temperature data from the water quality network station was used. pH was 
estimated to be 8.25 and the stream water temperature was estimated to be 23.75 C. 
 
The hardness of the stream was estimated from the water quality network to be 109 mg/l CaCO3. 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0294250 